
R02242018

PRICE BOOK
Effective February 24, 2018

Alamo Industrial
1502 East Walnut St.
Seguin, TX 78155
parts@alamo-industrial.com
800-356-6286 800-322-5041(fax)

REPAIR & 
REPLACEMENT 

PARTS

A Member of Alamo Group

Alamo Price Pages 
TRAXX RF Repair and Replacement Parts 2/24/18

The Educational Services Commission of New Jersey 
NJ State Approved Co-op #65MCESCCPS

Grounds Equipment Bid #ESCNJ 18/19-25 

1 Bid Term: 2/20/19 - 2/19/21



R02242018

POLICY STATEMENT
GENUINE O.E.M. PARTS

Product Liability Claims
“Will-fit” parts have proven to be the cause or a factor in a high percentage of our product liability 
claims. Our USA cost of product liability insurance, defense and Company out-of pocket settle-
ments can exceed $1,000,000 each year.

This cost is in addition to an even greater expense associated with the largest product and safety 
engineering effort in the mowing equipment industry. The “Will-fit” or “Might-fit” parts do not and 
can not measure up to our standards. Independent lab tests have proven this fact to us over and over 
again. Little differences in parts specifications make a huge difference in safety, reliability, down-
time, and overall total ownership costs.

Because of these issues, we have a concerted effort to recover our costs from anyone involved in 
the manufacture or sale of non-O.E.M. parts for our equipment which are implicated in any product 
liability case.

Informing Our Customers
When purchasing parts from an authorized dealer, customers expect, unless they are informed 
clearly to the contrary, that the purchased parts are genuine O.E.M. parts. It is clearly an illegal, de-
ceptive trade practice when a “Will-fit” part is delivered or sold without complete disclosure to the 
purchaser. Our company will not be a party to such a plainly unethical practice.

Warranty Policy
Our Company’s policy is, and has always been, the O.E.M. parts must be used for warranty repairs. 
Also, warranty claims are frequently received for failed “Will-fit” components, and “Will-fit” com-
ponents are involved, as a cause, in a large number of warranty claims against the equipment on 
which they have been installed. All defective paint claims must be accompanied by before and after 
pictures of the unit. The parts warranty is 90 days from the end-users invoice date. The warranty is 
for parts only, no labor. All warranty claims must be in by the first Wednesday in December to be 
reviewed in the same calendar year.

Alamo Industrial is a registered trademark of Alamo Group Inc.

1502 East Walnut  Seguin, TX 78155
830.379.1480  Fax 830.379.0864

www.alamo-industrial.com

Alamo Price Pages 
TRAXX RF Repair and Replacement Parts 2/24/18

The Educational Services Commission of New Jersey 
NJ State Approved Co-op #65MCESCCPS

Grounds Equipment Bid #ESCNJ 18/19-25 

2 Bid Term: 2/20/19 - 2/19/21



R02242018

1502 East Walnut St. Seguin, Tx 78155
1-800-356-6286 1-800-322-5041 fax

YOUR DIRECT REPLENISHMENT SOLUTION

GENERAL PROVISIONS OF SALE ON ALAMO INDUSTRIAL PARTS

1.	 Prices shown are suggested list prices.
2.	 Prices are F.O.B. point of shipment. Orders are shipped complete unless specified otherwise.
3.	 Prices are subject to change without notice.
4.	 Parts not shown in this price book may be available on an “on demand” basis. Contact our Parts 

Division for pricing and availability of these parts.
5.	 In order to meet competitive situations, Alamo Industrial reserves the option to sell directly to 

governmental agencies without obligation to local dealers and distributors. This also applies to 
private experimental organizations engaged in research development.

6.	 Returns will be processed in accordance to the general policy as outlined in the Parts Sales Terms 
& Conditions manual. Please contact our Parts Division for a complete copy of the policy.

7.	 Parts may only be returned for the following reasons
a.	 Ordered in error and the return is within 30 days of the invoice date.
b.	 Alamo Industrial order error.

8.	 Safety items such as decals, guards, shields and deflectors cannot be returned.
9.	 Parts must be genuine Alamo Industrial parts originally purchased from Alamo Industrial or an 

authorized Dealer/Distributor as service parts on a parts invoice. They must be priced in the 
current Alamo Industrial Repair & Replacement Parts price book.

10.	 Parts must be current, returnable, and in new/resalable condition. The parts must be properly 
identified with the Alamo Industrial part number.

Hello,
Thank you for inquiring into Alamo Industrial O.E.M. parts. Please let us know at anytime if you are 
unable to locate the cost of a part or if you need assistance in determining what part is needed. We are 
available to help you make the right purchase. 

If you would like to have an electronic version of this price book, please contact your assigned Account 
Services Representative. It is available as a PDF and an Excel file for an upload to your computer 
system.

Best regards,
Mary Andrews
Mgr, Customer General Services

Alamo Price Pages 
TRAXX RF Repair and Replacement Parts 2/24/18

The Educational Services Commission of New Jersey 
NJ State Approved Co-op #65MCESCCPS

Grounds Equipment Bid #ESCNJ 18/19-25 

3 Bid Term: 2/20/19 - 2/19/21



SOME PARTS SHOWN MAY NOT BE AVAILABLE FOR SALE TO ALL DEALERS.  SEE DEALER AGREEMENT FOR DETAILS.
4

02242018

ALAMO INDUSTRIAL TRAXXRF ™ REPAIR & REPLACEMENT  PARTS PRICE LIST - F.O.B. POINT 
OF SHIPMENT. EFFECTIVE 2-24-18

PART #	 DESCRIPTION	 PRICE PART #	 DESCRIPTION	 PRICE

TR477001	 ROTOR, HAMMER KNIVES	  $2,645.64 
TR477002	 SET, TRACK, RUBBER (QTY 2)	  $2,750.56 
TR477003	 ASY, TRACK ROLLER	  $590.12 
TR477004	 TENSIONER ROD	  $160.92 
TR477005	 TENSIONER CYLINDER	  $109.10 
TR477006	 TENSIONER CAP	  $35.26 
TR477007	 FRONT WHEEL FORK	  $312.96 
TR477008	 SPROCKET, FRONT	  $664.38 
TR477009	 SPROCKET, REAR DRIVE	  $677.69 
TR477010	 SPRING, TRACK TENSIONER	  $98.33 
TR477011	 PIN, FRONT SPROCKET	  $31.86 
TR477012	 BUSHING, FRONT SPROCKET	  $21.78 
TR477014	 CYLINDER, TRACK VALVE	  $15.74 
TR477015	 SPRING, TRACK VALVE	  $10.62 
TR477016	 SET SCREW M6X12 10.9 DIN914	  $2.22 
TR477017	 BUTTON HEAD FITTING	  $7.04 
TR477018	 BEARING, FRONT SPROCKET	  $7.84 
TR477019	 KEEPER, BEARING	  $1.52 
TR477020	 MOTOR, LH TRACK DRIVE	  $4,169.30 
TR477021	 MOTOR, RH TRACK DRIVE	  $5,159.18 
TR477022	 SPIKE, TRACK	  $35.42 
TR477023	 CLEAT, TRACK	  $33.37 
TR477024	 TRACK, CLEATED, SINGLE	  $4,282.90 
TR477025	 O-RING	  $2.51 
TR477027	 NUT, PERFORATED	  $3.20 
TR477028	 BUSHING, FRONT CAP	  $5.89 
TR477029	 WASHER, FRONT CAP	  $18.57 
TR477030	 HHCS M10-P1.5 X 20MM PL10.9	  $1.01 
TR477031	 SHCS M10-P1.5 X 20MM PL8.8	  $2.65 
TR477032	 ROLL PIN	  $2.60 
TR477033	 LOCKNUT M20X1.5	  $6.78 
TR477034	 ADAPTER, FLYWHEEL-PUMP	  $455.61 
TR477035	 FLYWHEEL	  $214.85 
TR477036	 BRACKET, BEACON	  $23.61 
TR477037	 ASY, RADIATOR	  $2,573.17 
TR477038	 BRACKET, ACTUATOR	  $100.75 
TR477039	 BRACKET, THROTTLE	  $26.21 
TR477040	 LINKAGE, THROTTLE	  $52.08 
TR477041	 LINKAGE, THROTTLE SPRING	  $4.03 
TR477042	 FUEL-WATER SEPARATOR	  $576.33 
TR477043	 FILTER, ENGINE OIL	  $109.85 
TR477044	 FILTER, PRIMARY AIR	  $209.90 
TR477045	 FILTER, SECONDARY AIR	  $238.10 
TR477046	 HHCS M8-1.25 X 35MM PL8.8	  $1.60 
TR477047	 FSCS M10-1.5 X 25MM PL	  $3.32 
TR477048	 FLCS M6-1.0 X 16MM PL8.8	  $0.91 
TR477049	 FLCS M10-1.5 X 25 PL8.8	  $4.88 
TR477050	 SPRING, THROTTLE	  $21.09 
TR477051	 NUT TOPLOCK M6-1.0 PL	  $0.78 
TR477052	 NUT TOP LOCK M8 - 1.25 PL	  $5.19 
TR477053	 FLATWASHER M8 PL	  $0.84 
TR477054	 ISO MOUNT, RADIATOR	  $8.69 
TR477056	 MOUNT, ISO ENGINE, FRT/RR	  $47.76 
TR477057	 PUMP, PISTON	  $13,636.80 
TR477058	 PUMP, GEAR	  $491.82 
TR477059	 VALVE, SPEED/BRAKE	  $514.86 
TR477060	 BELT, ENGINE	  $97.34 
TR477061	 FAN, ENGINE	  $5,317.50 
TR477062	 ACTUATOR, THROTTLE	  $975.92 
TR477063	 BEACON, AMBER LED	  $514.98 
TR477064	 CONNECTOR, BEACON	  $55.47 
TR477065	 FILTER, HYD ELEMENT	  $262.43 
TR477066	 KIT, REMOTE CONTROL	  $14,636.38 
TR477067	 CYLINDER, HEAD LIFT	  $440.59 
TR477068	 FILTER, FUEL	  $169.07 
TR477069	 SPRING, HEAD LIFT	  $86.93 
TR477070	 VALVE BLOCK	  $1,707.43 
TR477071	 HYD OIL FILTER HOUSING	  $520.74 

TR477072	 CAP, FUEL, KEYED	  $58.57 
TR477073	 CAP, HYD OIL	  $107.44 
TR477074	 COMPRESSOR, FAN REVERSE	  $1,220.17 
TR477075	 FUEL PUMP	  $864.98 
TR477076	 PROCESSOR	  $1,213.29 
TR477078	 BATTERY, REMOTE	  $495.20 
TR477079	 SENSOR, FUEL LEVEL	  $107.44 
TR477080	 FUSE/RELAY BLOCK	  $1,356.79 
TR477081	 SENSOR, HYD OIL LEVEL	  $154.76 
TR477082	 CYL ROD CLEVIS	  $104.38 
TR477083	 CYL BARREL CLEVIS	  $106.16 
TR477084	 CYLINDER, DOOR	  $649.78 
TR477085	 CLAMP, DOOR FLAP	  $38.89 
TR477086	 DOOR FLAP	  $90.93 
TR477087	 BEARING COLLAR	  $85.49 
TR477088	 OSCILLATING FLANGE	  $328.67 
TR477089	 OSCILLATION JOINT	  $157.48 
TR477090	 REAR ROLLER	  $370.03 
TR477091	 RH ROLLER MOUNT	  $59.28 
TR477092	 LH ROLLER MOUNT	  $59.28 
TR477093	 LEFT SKID	  $181.61 
TR477094	 WASHER	  $7.47 
TR477095	 RIGHT SKID	  $181.61 
TR477096	 DRIVE SYSTEM GUARD	  $214.53 
TR477097	 DOOR	  $441.46 
TR477098	 SPRING BRACKET	  $25.21 
TR477099	 SPRING TENSIONER	  $36.02 
TR477100	 SPRING HOOK	  $87.72 
TR477101	 HHCS M16X40	  $9.14 
TR477102	 HHCS M12-1.75 X 30 PL10.9	  $7.65 
TR477103	 HHCS M16-2.0 X 90 PL10.9	  $8.22 
TR477104	 HHCS M12-1.75 X 45 PL10.9	  $10.53 
TR477105	 FLCS M8-1.25 X 20 PL8.8	  $1.11 
TR477106	 HHCS M10X20	  $2.78 
TR477107	 TENSIONING SPRING	  $100.03 
TR477108	 NUT TOPLOCK NYLON M16-1.5 PL	  $5.59 
TR477109	 FLATWASHER M12 PL	  $2.60 
TR477110	 FLATWASHER M16 PL	  $2.23 
TR477111	 FLATWASHER M16	  $2.39 
TR477112	 LOCKWASHER M12	  $2.20 
TR477113	 LOCKWASHER M16	  $4.40 
TR477114	 GREASE FITTING M6X1	  $2.11 
TR477115	 GREASE FITTING M10X1	  $2.11 
TR477116	 FLANGE BEARING	  $67.67 
TR477117	 ROLLER BEARING	  $235.57 
TR477118	 LOWER SHAFT LOCK	  $33.37 
TR477119	 CUTTERSHAFT MOTOR	  $2,863.78 
TR477120	 UPPER SHAFT LOCK	  $31.27 
TR477121	 LOWER PULLEY	  $127.95 
TR477122	 UPPER PULLEY	  $137.06 
TR477123	 DRIVE BELT	  $40.04 
TR477124	 OIL SEAL	  $18.96 
TR477125	 SEAL KEEPER	  $27.65 
TR477126	 SWIVEL BUSHING	  $69.08 
TR477127	 KEEPER WASHER	  $19.77 
TR477128	 ROTOR, Y-FLAILS	  $2,257.64 
TR477129	 Y-FLAIL SET, WITH BOLT, NUT	  $28.97 
TR477130	 GREASE GUN	  $160.71 
TR477131	 PRESSURE GAUGE, 5000PSI	  $191.22 
TR477132	 TEE, 6000 PSI, 1/4NPTF	  $113.18 
TR477133	 ADP, 1/4MNPT-1/8F	  $20.77 
TR477134	 HOSE, 1/8”X12”, GREASE	  $35.42 
TR477135	 COUPLER, BUTTON HEAD	  $51.82 
TR477136	 KIT, GREASE GUN	  $617.42 
TR477137	 KIT, TOWING ACCESSORIES	  $573.76 
TR477138	 HHCS M12-1.75X100MM GR8.8	  $8.74 
TR477139	 HEX NUT M12	  $0.98 
TR477140	 WLDMT, SPREADER BAR	  $263.03 

Alamo Price Pages 
TRAXX RF Repair and Replacement Parts 2/24/18

The Educational Services Commission of New Jersey 
NJ State Approved Co-op #65MCESCCPS

Grounds Equipment Bid #ESCNJ 18/19-25 

4 Bid Term: 2/20/19 - 2/19/21



SOME PARTS SHOWN MAY NOT BE AVAILABLE FOR SALE TO ALL DEALERS.  SEE DEALER AGREEMENT FOR DETAILS.
5

02242018

ALAMO INDUSTRIAL TRAXXRF ™ REPAIR & REPLACEMENT  PARTS PRICE LIST - F.O.B. POINT 
OF SHIPMENT. EFFECTIVE 2-24-18

PART #	 DESCRIPTION	 PRICE PART #	 DESCRIPTION	 PRICE

TR477223	 CAP, AIR FILTER	  $65.70 
TR477224	 SENSOR, FILTER LIFE	  $49.04 
TR477225	 ENGINE, ISUZU DIESEL	  $18,729.73 
TR477226	 ANTENNA, COMMUNICATION	  $245.01 
TR477228	 TOOLBAR, FRONT	  $1,276.01 
TR477229	 PIN, LIFT CYLINDER	  $33.27 
TR477230	 RETAINER, LIFT SPRING	  $16.96 
TR477231	 FLATWASHER, LIFT CYLINDER	  $12.38 
TR477232	 BRACKET, RH LIFT CYLINDER	  $25.99 
TR477233	 BRACKET, LH LIFT CYLINDER	  $20.18 
TR477234	 BULKHEAD, LH TOOLBAR	  $33.63 
TR477235	 BULKHEAD, RH TOOLBAR	  $33.63 
TR477236	 CHAIN, TOOLBAR LIFT	  $9.11 
TR477237	 TANK, FUEL	  $1,078.49 
TR477238	 TANK, HYDRAULIC	  $971.05 
TR477239	 BRACKET, ELECTRIC BOX	  $242.36 
TR477240	 BRACKET, RADIO RECEIVER	  $187.38 
TR477241	 MANIFOLD, HYDRAULIC	  $386.86 
TR477242	 ADAPTER, OIL SENSOR	  $19.65 
TR477243	 BOX, ELECTRICAL CONTROL	  $246.77 
TR477244	 COVER, ELECTRIC CNTRL BOX	  $94.54 
TR477245	 INSTRUMENT PANEL	  $209.63 
TR477247	 HHCS M20-1.5 X 120MM PL10.9	  $14.71 
TR477248	 SHCS M4-0.7 X 20MM PL8.8	  $0.25 
TR477250	 SHCS M4-0.7 X 40MM PL8.8	  $1.16 
TR477252	 SHCS M6-1.0 X 60MM PL8.8	  $1.54 
TR477253	 FLCS M8-1.25 X 16MM PL8.8	  $1.50 
TR477255	 SPACER HEX	  $6.35 
TR477256	 NUT TOPLOCK NYLON M4-0.7 PL	  $2.46 
TR477257	 NUT TOPLOCK NYLON M6-1.0 PL	  $1.65 
TR477258	 NUT TOPLOCK NYLON M8-1.25 PL	  $0.88 
TR477260	 LATCH, RUBBER, HOOD	  $11.63 
TR477261	 FLATWASHER M4 PL	  $1.16 
TR477262	 FLATWASHER M6 PL	  $1.41 
TR477263	 FLATWASHER M14X28X4MM PL	  $0.29 
TR477265	 LOCKWASHER SPRING M4 PL	  $2.33 
TR477269	 STOP, HOOD	  $15.98 
TR477271	 MOUNT, RUBBER ISO, M6 LG	  $10.62 
TR477273	 SENSOR, HYD VAC PRESS	  $127.96 
TR477274	 PLUG, TANK	  $10.99 
TR477275	 ADP HYD 11/16-3/8 BLKHD	  $21.78 
TR477276	 ADP HYD 13/16-1/2 BLKHD	  $20.14 
TR477277	 NUT, JAM 11/16-16 PL	  $15.90 
TR477278	 NUT, JAM 13/16-16 PL	  $11.41 
TR477279	 ADP HYD QD 3/8F VV	  $79.92 
TR477280	 ADP HYD QD 1/2F VVS	  $100.96 
TR477281	 ADP HYD QD 1/2M VV	  $65.80 
TR477282	 ADP HYD QD 3/8M VV	  $54.32 
TR477283	 ADP HYD QD 1/2M VVS	  $85.65 
TR477284	 CAP HYD QD 1/2F VV/VVS	  $72.44 
TR477285	 CAP HYD QD 3/8F VV/VVS	  $58.09 
TR477286	 PLUG HYD QD 1/2M VV/VVS	  $72.44 
TR477287	 PLUG HYD QD 3/8M VV/VVS	  $58.09 
TR477288	 SERVICE PORT W/CAP, 1/4	  $24.98 
TR477289	 GUAGE, WATER TEMP	  $155.65 
TR477290	 RECEIVER, REMOTE	  $6,692.78 
TR477291	 SWITCH, EMERGENCY STOP	  $144.45 
TR477292	 SWITCH, IGNITION	  $357.20 
TR477293	 HOUR METER	  $155.65 
TR477294	 SUPPORT, ROLL-BAR	  $155.65 
TR477295	 ROLL-BAR	  $961.84 
TR477296	 COVER, BATTERY	  $40.95 
TR477297	 MESH, REAR DOOR SIDE	  $28.11 
TR477298	 MESH, REAR DOOR BACK	  $77.98 
TR477299	 MESH, REAR DOOR TOP	  $61.06 
TR477300	 DOOR, REAR	  $784.48 
TR477301	 DOOR, FRONT	  $735.47 

TR477141	 PLATE, TENSION	  $18.15 
TR477142	 HYDRAULIC OIL 22L CONTAINER	  $1,063.68 
TR477143	 KIT, HIGH WEAR, Y-FLAIL	  $1,804.64 
TR477144	 OPERATORS MANUAL	  $40.37 
TR477145	 PARTS MANUAL SN00074-00088	  $40.37 
TR477147	 KIT, HIGH WEAR, HAMMER FLAIL	  $1,903.83 
TR477148	 EYE, SPREADER BAR, FRONT	  $43.67 
TR477149	 EYE, SPREADER BAR, REAR	  $26.87 
TR477150	 CAP, SPREADER BAR END	  $32.47 
TR477151	 TUBE, SPREADER BAR	  $102.20 
TR477152	 REMOTE CONTROL	  $8,049.85 
TR477153	 KIT, REMOTE REPLACEMENT	  $8,685.50 
TR477154	 KIT, MATCHED KEY&ADDRESS CARD	  $620.43 
TR477155	 PAINT, SPRAY, TRAXX GREY	  $44.92 
TR477156	 PAINT, SPRAY, TRAXX YELLOW	  $50.67 
TR477157	 DECAL, AI	  $46.68 
TR477159	 DECAL, TRAXXRF LARGE	  $57.73 
TR477160	 DECAL, BUILT SHARPER	  $44.87 
TR477161	 DECAL, TRAXXRF SMALL	  $52.61 
TR477162	 DECAL, AI	  $55.56 
TR477164	 KIT, S/N PLATE & TACKS	  $71.46 
TR477166	 CHARGER, REMOTE BATTERY, DC	  $673.12 
TR477168	 PACKET, DECALS, TRAXXRF	  $392.53 
TR477169	 PACKET, DECALS, FLAIL HEAD	  $149.23 
TR477171	 DECAL, AI WPHONE	  $-   
TR477172	 DECAL, TRAXXRF	  $1.98 
TR477173	 DECAL, BUILT SHARPER	  $2.30 
TR477174	 UNDERCARRIAGE	  $7,220.60 
TR477175	 PLATE, WHL MOTOR COVER	  $60.34 
TR477176	 BLOCK, RUBBER, SPIKE	  $29.23 
TR477177	 PLATE, TENSIONER COVER	  $12.82 
TR477178	 AXLE, TRACK ROLLER	  $27.43 
TR477179	 WHEEL, TRACK ROLLER	  $278.23 
TR477180	 NUT TOPLOCK M14-1.5 PL	  $2.65 
TR477181	 FLATWASHER M14X44X3MM PL	  $0.62 
TR477182	 BEARING, INNER, TRACK ROLLER	  $7.68 
TR477183	 SNAP RING, 25MM	  $1.98 
TR477184	 SEAL, OUTER, TRACK ROLLER	  $65.85 
TR477185	 FLATWASHER M11X32X4MM PL	  $2.29 
TR477187	 SPACER, ISO MOUNT	  $12.37 
TR477188	 GUARD, FAN, LEFT SIDE	  $107.99 
TR477189	 GUARD, FAN, TOP	  $124.89 
TR477190	 GUARD, FAN, RIGHT SIDE	  $108.00 
TR477192	 GUARD, RADIATOR	  $197.47 
TR477193	 CONTAINER, AIR FILTER	  $289.51 
TR477194	 COVER, AIR INTAKE	  $59.79 
TR477195	 BRACKET, AIR FILT CONTAINER	  $58.47 
TR477196	 FLANGE, RADIATOR FAN	  $131.04 
TR477197	 OIL PAN	  $444.02 
TR477198	 SUPPORT, AIR FILTER	  $37.67 
TR477199	 BRACKET, TOP RADIATOR MT	  $35.15 
TR477201	 MANIFOLD, MUFFLER	  $78.97 
TR477202	 SUPPORT, MUFFLER	  $100.28 
TR477203	 COVER, ALTERNATOR	  $35.81 
TR477204	 HOSE, WATER, RADIATOR, LEFT	  $55.06 
TR477205	 HOSE, WATER, RADIATOR, RIGHT	  $42.34 
TR477208	 MUFFLER	  $3.66 
TR477209	 HHCS M8-1.25 X 40MM PL8.8	  $4.56 
TR477211	 SHCS M10-1.5 X 30MM PL8.8	  $2.85 
TR477212	 STUD M10-1.5 X 80MM PL10.9	  $4.31 
TR477213	 SCREW, M6X55 PL8.8	  $0.78 
TR477215	 NUT TOPLOCK M10-1.5 PL	  $1.69 
TR477217	 FLATWASHER M12X32MM PL	  $1.70 
TR477218	 RUBBER ISO MNT, RADIATOR TOP	  $17.72 
TR477219	 FLATWASHER, ISO MOUNT	  $17.65 
TR477221	 KIT, 3 FAN BLADES	  $552.21 
TR477222	 VALVE, DUST	  $26.31 

Alamo Price Pages 
TRAXX RF Repair and Replacement Parts 2/24/18

The Educational Services Commission of New Jersey 
NJ State Approved Co-op #65MCESCCPS

Grounds Equipment Bid #ESCNJ 18/19-25 

5 Bid Term: 2/20/19 - 2/19/21



SOME PARTS SHOWN MAY NOT BE AVAILABLE FOR SALE TO ALL DEALERS.  SEE DEALER AGREEMENT FOR DETAILS.
6

02242018

ALAMO INDUSTRIAL TRAXXRF ™ REPAIR & REPLACEMENT  PARTS PRICE LIST - F.O.B. POINT 
OF SHIPMENT. EFFECTIVE 2-24-18

PART #	 DESCRIPTION	 PRICE PART #	 DESCRIPTION	 PRICE

TR477302	 MESH, FRONT DOOR TOP	  $64.54 
TR477303	 MESH, FRONT DOOR SIDE	  $50.61 
TR477304	 MESH, FRONT DOOR FRONT	  $46.65 
TR477305	 PLATE, VALVE COVER	  $63.99 
TR477306	 PLATE, TANK CAVITY	  $35.15 
TR477307	 BUSHING RUBBER M8	  $12.02 
TR477308	 ENGINE GUARD	  $258.28 
TR477309	 BRACKET, ENGINE GUARD	  $87.41 
TR477310	 PLATE, SKID, OIL PAN	  $111.99 
TR477311	 GUARD, ENGINE, RH	  $137.34 
TR477312	 GUARD, ENGINE, LH	  $137.34 
TR477313	 MOUNT, HINGE, REAR DOOR	  $219.96 
TR477314	 MOUNT, LATCH, REAR DOOR	  $213.54 
TR477315	 SUPPORT, RADIATOR TOP	  $36.02 
TR477316	 PLATE, SKID, REAR	  $139.43 
TR477317	 BRACKET, SIDE GUARD	  $90.76 
TR477318	 HHCS M16-2.0 X 40MM PL10.9	  $8.96 
TR477319	 STUD M8-1.25 X 35MM PL8.8	  $2.59 
TR477320	 STUD M6-1.0 X 25MM	  $2.19 
TR477321	 BSCS M5-0.8 X 6MM PL8.8	  $1.10 
TR477322	 NUT TOPLOCK M6-1.0 PL	  $1.16 
TR477325	 LOCKWASHER SPRING M12 PL	  $3.71 
TR477327	 BATTERY, TRAXXRF	  $186.18 
TR477328	 BRKT, DOOR SUPPORT	  $9.46 
TR477329	 DOOR SUPPORT	  $24.55 
TR477330	 FRAME, HEAD	  $2,333.66 
TR477331	 FLANGE, ROTOR, POWER IN	  $6.27 
TR477332	 PLATE, MOTOR MOUNT	  $81.90 
TR477333	 FLATWASHER M13 PL	  $1.47 
TR477334	 HHCS M10-1.5 X 80MM PL8.8	  $2.40 
TR477335	 HHCS M10-1.5 X 25MM PL10.9	  $5.11 
TR477339	 FSCS M6-1.0 X 30MM PL8.8	  $1.16 
TR477341	 NUT HEX M12-1.75 PL	  $3.77 
TR477343	 NUT FLANGE M10-1.5 PL	  $1.16 
TR477346	 NUT TOPLOCK NYLON M10-1.5 PL	  $1.41 
TR477347	 FLATWASHER M10 PL	  $2.37 
TR477349	 SNAP RING, 30MM	  $1.53 
TR477350	 OIL SEAL, 30MM	  $32.68 
TR477353	 Y-FLAIL ROTOR, NO KNIVES	  $1,550.12 
TR477355	 BUSHING, 6MM Y-FLAIL	  $3.37 
TR477358	 HAMMER ROTOR, NO KNIVES	  $1,758.05 
TR477359	 BUSHING, HAMMER FLAIL	  $3.11 
TR477360	 HHCS M12-1.25 X 80MM PL10.9	  $8.27 
TR477361	 HHCS M14-1.5 X 80MM PL10.9	  $16.73 
TR477362	 NUT TOPLOCK M12-1.25 PL	  $3.07 
TR477363	 KIT, REMOTE W/ RECIEVER	  $17,841.43 
TR477364	 DIPSTICK, ENGINE OIL	  $295.30 
TR477365	 HARNESS, SHOULDER, REMOTE	  $188.50 
TR477366	 KIT, MANUALS, CANISTER	  $37.67 
TR477369	 PICKUP TUBE	  $55.00 
TR477370	 HARNESS, WAIST, EXT. 66	  $245.02 
TR477371	 SPACER, REAR HUB	  $13.03 
TR477372	 WASHER, ROLLER	  $4.00 
TR477373	 SCREW, M12X25 GR8.8	  $3.92 
TR477375	 WASHER, KNURLED, M12	  $1.41 
TR477376	 WASHER, TOP ROLLER	  $6.98 
TR477377	 ASY UPPER TRACK ROLLER	  $531.73 
TR477378	 TRACK PAIR, RUBBER, 11-IN	  $4,425.74 
TR477379	 SHCS M6-1.0 X 30MM PL8.8	  $0.36 
TR477380	 SHCS M8-1.25 X 80MM PL8.8	  $2.59 
TR477381	 DOUBLE HOSE COLLAR 20MM	  $12.06 
TR477382	 DOUBLE HOSE COLLAR 12MM	  $7.46 
TR477383	 SET SCREW, M8X8	  $1.41 
TR477384	 FLATWASHER M20X37X4MM PL	  $1.81 
TR477386	 SEAL, HYD FITTING, 3/8	  $4.57 
TR477387	 SEAL, HYD FITTING, 1/2	  $4.96 
TR477388	 HHCS M8-1.25 X 12MM PL8.8	  $1.16 

TR477389	 SHCS M4-0.7 X 55MM PL8.8	  $1.41 
TR477390	 FSCS M6-1.0 X 25MM PL10.9	  $0.50 
TR477391	 FLCS M6-1.0 X 10MM PL8.8	  $0.36 
TR477392	 NUT TOPLOCK NYLON M5-0.8 PL	  $0.61 
TR477393	 FLATWASHER M5 PL	  $0.07 
TR477394	 LOCKWASHER SPRING M8 PL	  $1.16 
TR477395	 RUBBER ISO MOUNT, ENG GUARD	  $13.22 
TR477396	 HINGE, REAR DOOR	  $18.24 
TR477397	 ASY, REAR DOOR, COMPLETE	  $1,143.64 
TR477399	 LOCKWASHER SPRING M16 PL	  $4.35 
TR477400	 FLATWASHER M8X24MM PL	  $0.67 
TR477401	 BSCS M6-1.0 X 18MM PL8.8	  $1.10 
TR477402	 FLATWASHER M6X18MM PL	  $3.71 
TR477403	 WASHER RUBBER M6X18MM	  $2.73 
TR477404	 ASY, HOOD, COMPLETE	  $1,229.73 
TR477405	 HHCS M8-1.25 X 30MM PL8.8	  $1.90 
TR477406	 BUSHING, TOP RAD ISO MOUNT	  $4.57 
TR477407	 WASHER, M11 LARGE	  $6.17 
TR477408	 BUSHING, RAD ISO MOUNT	  $6.38 
TR477410	 HOSE CLAMP 36-39MM	  $6.48 
TR477411	 FLCS M6-1.0 X 12MM PL8.8	  $6.02 
TR477412	 SHCS M6-1.0 X 16MM PL8.8	  $5.42 
TR477413	 LOCKWASHER SPRING M6 PL	  $8.24 
TR477414	 BRACKET, ANTENNA	  $15.52 
TR477415	 HOSE CLAMP 40-60MM	  $7.50 
TR477416	 HOSE, AIR INTAKE	  $42.81 
TR477417	 NUT HEX M8-1.25 PL	  $0.60 
TR477418	 CLAMP, EXHAUST PIPE	  $5.84 
TR477419	 ASY, AIR FILTER CANISTER	  $376.93 
TR477420	 ENGINE OIL SENSOR	  $118.13 
TR477421	 ENGINE STOP SOLENOID	  $680.47 
TR477422	 ALTERNATOR	  $1,128.08 
TR477423	 STARTER MOTOR	  $4,088.06 
TR477424	 STARTER SOLENOID	  $887.09 
TR477425	 HHCS M12-1.75 X 90MM PL10.9	  $3.53 
TR477426	 SHCS M10-1.5 X 35MM PL8.8	  $7.88 
TR477427	 FLCS M10-1.5 X 30MM PL8.8	  $1.25 
TR477428	 LOCKWASHER SPRING M10 PL	  $3.16 
TR477429	 NUT TOPLOCK M12-1.75 PL	  $2.30 
TR477430	 BRACKET, ENGINE, LH	  $24.06 
TR477431	 BRACKET, ENGINE, RH	  $24.06 
TR477432	 WATER SENSOR	  $123.96 
TR477433	 WASHER, COPPER, 16MM	  $1.41 
TR477434	 SHCS M8-1.25 X 50MM PL8.8	  $1.81 
TR477435	 WASHER, COPPER, 22MM	  $1.90 
TR477436	 DRAIN PLUG, ENGINE	  $7.07 
TR477437	 WASHER, KNURLED, M10	  $0.85 
TR477438	 FLCS M8-1.25 X 30MM PL8.8	  $4.78 
TR477439	 PUMP MANIFOLD	  $76.81 
TR477440	 FLYWHEEL-PUMP COUPLER	  $197.52 
TR477441	 PUMP, HEAD	  $5,293.13 
TR477442	 BRACKET, PUMP	  $50.93 
TR477443	 WASHER, NORD LOCK M14	  $8.57 
TR477444	 HHCS M14-1.5 X 40MM PL10.9	  $7.04 
TR477445	 PUMP, TANDEM, TRACK W/VALVE	  $9,788.35 
TR477446	 SHCS M10-1.5 X 50MM PL8.8	  $1.47 
TR477447	 O-RING, PUMP	  $6.70 
TR477448	 ASY, PUMP, PISTON	  $13,312.17 
TR477449	 HHCS M10-1.5 X 55MM PL8.8	  $2.04 
TR477450	 ADP HYD FTG 1/2 - 13/16	  $45.94 
TR477451	 FSCS M10-1.5 X 20MM PL10.9	  $2.94 
TR477452	 FLCS M10-1.5 X 20MM PL8.8	  $3.37 
TR477453	 FLCS M6X25 GR8.8	  $0.60 
TR477454	 FLCS M8X20 GR8.8	  $4.78 
TR477455	 PLATE, MT, COMP EXT.	  $0.61 
TR477456	 PLATE, MT, COMP INT.	  $0.61 
TR477457	 NUT, FLANGE, M6	  $1.10 

Alamo Price Pages 
TRAXX RF Repair and Replacement Parts 2/24/18

The Educational Services Commission of New Jersey 
NJ State Approved Co-op #65MCESCCPS

Grounds Equipment Bid #ESCNJ 18/19-25 

6 Bid Term: 2/20/19 - 2/19/21



SOME PARTS SHOWN MAY NOT BE AVAILABLE FOR SALE TO ALL DEALERS.  SEE DEALER AGREEMENT FOR DETAILS.
7

02242018

ALAMO INDUSTRIAL TRAXXRF ™ REPAIR & REPLACEMENT  PARTS PRICE LIST - F.O.B. POINT 
OF SHIPMENT. EFFECTIVE 2-24-18

PART #	 DESCRIPTION	 PRICE PART #	 DESCRIPTION	 PRICE

TR477458	 CLAMP, COMPRESSOR	  $185.18 
TR477459	 SHCS M6-1.0 X 75MM PL8.8	  $1.54 
TR477460	 HOSE CLAMP 9-11MM	  $2.76 
TR477461	 KIT, FAN COMPRESSOR	  $1,462.16 
TR477462	 FILTER, COMPRESSOR	  $213.01 
TR477466	 FLANGE, FRONT, FAN	  $1,053.80 
TR477469	 PISTON RING, FAN	  $925.90 
TR477470	 SPRING, FAN	  $151.43 
TR477471	 FLANGE, REAR, FAN	  $859.52 
TR477473	 KIT, FAN INLET TUBE	  $737.27 
TR477475	 CANISTER, FUEL FILTER	  $278.57 
TR477476	 ELEMENT, PRIMARY FUEL FILTER	  $113.32 
TR477477	 HHCS M8-1.25 X 70MM PL8.8	  $0.85 
TR477478	 HOSE CLAMP 13-15MM	  $2.22 
TR477479	 HOSE, FUEL, 47IN	  $74.55 
TR477480	 HOSE, FUEL, 34IN	  $65.70 
TR477481	 HOSE, FUEL, 10IN	  $44.39 
TR477482	 HOSE, FUEL, 53IN	  $94.11 
TR477483	 FLCS M6-1.0 X 20MM PL8.8	  $0.98 
TR477484	 12V OUTLET	  $19.18 
TR477485	 CONNECTOR, WIRED REMOTE	  $55.00 
TR477486	 BSCS M4-0.7 X 12MM PL8.8	  $1.10 
TR477487	 RELAY W/DIODE	  $30.02 
TR477488	 MICRORELAY W/DIODE	  $46.74 
TR477489	 FUSE MAXI 40A	  $17.21 
TR477490	 TIMER, GLOW PLUGS	  $386.75 
TR477491	 HOUR METER	  $142.78 
TR477492	 ASY, FUSE/RELAY BOX, COMPLETE	  $6,102.45 
TR477493	 KIT, HARNESS, COMPLETE	  $3,104.79 
TR477494	 CAP, WIRED REMOTE CONN.	  $31.27 
TR477495	 HORN	  $44.51 
TR477496	 FLCS M8-1.25 X 12MM PL8.8	  $1.44 
TR477497	 NUT M8	  $8.96 
TR477498	 SHUNT BOX	  $25.41 
TR477499	 INDICATOR, LIGHT/TEMP	  $250.44 
TR477500	 INDICATOR, LIGHT	  $195.70 
TR477501	 FUSE/RELAY BOX	  $409.66 
TR477502	 TIMER, INJECTION PUMP	  $302.38 
TR477503	 HARNESS, DRIVE/HEAD PUMP	  $1,101.19 
TR477504	 HARNESS, SENSOR/VALVE	  $1,101.19 
TR477505	 HARNESS, BATTERY POS	  $180.26 
TR477506	 HARNESS, BATTERY NEG	  $180.26 
TR477507	 HARNESS, STARTER/ALTERNATOR	  $180.26 
TR477508	 HARNESS, RECEIVER	  $376.93 
TR477509	 ANTENNA, REMOTE	  $294.99 
TR477510	 KIT, VIBRATION DAMPENERS	  $79.91 
TR477511	 MTHRBRD, RECVR-SN REQD	  $5,294.89 
TR477512	 RECVR BOX, NO CONN-SN REQD	  $1,728.25 
TR477513	 ADD. KEY, RECVR-SN REQD	  $224.53 
TR477514	 WAIST BELT	  $235.96 
TR477515	 KIT, PLUG, RECVR	  $532.56 
TR477516	 JOYSTICK, PROPORTIONAL	  $2,117.23 
TR477517	 LOWER REMOTE SECTION	  $595.76 
TR477518	 SWITCH, (ON)-OFF-(ON)	  $149.27 
TR477519	 SWITCH, ON-OFF-ON	  $149.27 
TR477520	 SWITCH, (ON)-ON	  $149.27 
TR477521	 SWITCH, ON-ON	  $149.27 
TR477522	 SWITCH, 2POL ON-OFF-ON	  $206.17 
TR477523	 BUTTON, BLACK	  $149.27 
TR477524	 STOP SWITCH	  $299.86 
TR477525	 BUTTON, GREEN	  $149.27 
TR477526	 POTENTIOMETER	  $350.69 
TR477527	 MODULE, RADIO	  $1,864.38 
TR477528	 UPPR REMOTE SECT-SN REQD	  $557.52 
TR477529	 HANDLE, REMOTE	  $509.62 
TR477530	 ASY, LED LIGHT, REMOTE	  $272.02 
TR477531	 RUBBER BOOT, JOYSTICK	  $88.76 

TR477532	 CODE CARD, REM-SN REQD	  $1,581.51 
TR477534	 SUPPLY HOSE, GEAR PUMP	  $115.79 
TR477535	 PRESSURE HOSE, GEAR PUMP	  $74.55 
TR477536	 RETURN HOSE, VALVE	  $79.91 
TR477537	 RETURN HOSE, COOLER	  $209.74 
TR477538	 SUPPLY HOSE, COOLER	  $235.96 
TR477539	 SUPPLY HOSE, PISTON PUMP	  $180.26 
TR477540	 HOSE, PISTON PUMP	  $92.32 
TR477541	 RETURN HOSE, HEAD PUMP	  $91.76 
TR477542	 RETURN HOSE, TRACK PUMPS	  $88.04 
TR477543	 ADP HYD FTG 3/8 - 11/16	  $14.66 
TR477544	 ADP HYD FTG 1/2 - 11/16	  $26.58 
TR477545	 ADP HYD FTG 3/4 - 1-3/16	  $16.15 
TR477546	 ADP HYD FTG 1 - 1-3/16	  $56.91 
TR477547	 SHCS M6-1.0 X 20MM PL8.8	  $0.78 
TR477548	 HYD FTG, 90DEG, PUMP	  $37.67 
TR477549	 SERVICE PORT W/CAP, 1/8	  $24.84 
TR477550	 O-RING, VITON 1.78X18.77MM	  $1.27 
TR477551	 O-RING, VITON 1.78X12.42MM	  $2.19 
TR477552	 O-RING, VITON 2.62X15.54MM	  $2.09 
TR477553	 BRACKET, VALVE MOUNT	  $25.02 
TR477554	 MANIFOLD, RETURN OIL	  $140.92 
TR477561	 ADP HYD FTG 1/4 - 11/16	  $21.33 
TR477564	 FSCS M8-1.25 X 50MM PL10.9	  $0.98 
TR477565	 HOSE, TRACK, POSITION 08	  $98.33 
TR477566	 HOSE, TRACK, POSITION 04	  $91.82 
TR477567	 HOSE, TRACK, POSITION 07	  $134.35 
TR477568	 HOSE, TRACK, POSITION 06	  $134.35 
TR477569	 HOSE, TRACK, POSITION 02	  $108.15 
TR477570	 HOSE, TRACK, POSITION 03	  $108.15 
TR477571	 HOSE, TRACK, POSITION 11	  $85.19 
TR477572	 HOSE, TRACK, POSITION 12	  $85.19 
TR477573	 HOSE, TRACK, POSITION 12A	  $91.76 
TR477574	 HOSE, TRACK, POSITION 11A	  $91.76 
TR477575	 HOSE, TRACK, POSITION 10	  $74.55 
TR477576	 HOSE, TRACK, POSITION 13	  $91.76 
TR477577	 ADP HYD FTG 7/8 - 13/16	  $82.78 
TR477578	 ADP HYD FTG 9/16 - 11/16	  $11.98 
TR477579	 ADP HYD FTG 9/16 - 9/16	  $37.71 
TR477580	 SEAL, HYD FITTING, 1/4	  $4.18 
TR477581	 ADP HYD FTG 1/4 - 9/16	  $12.22 
TR477583	 SPEED/BRAKE VALVE	  $589.90 
TR477584	 HEX SPACER M-F 1/4”X22MM	  $6.22 
TR477585	 PLUG, 1/8	  $7.23 
TR477586	 HOSE, LIFT, RH UP	  $70.99 
TR477587	 HOSE, LIFT, LH UP	  $72.83 
TR477588	 HOSE, LIFT, RH DN	  $78.15 
TR477589	 HOSE, LIFT, LH DN	  $76.34 
TR477590	 ADP HYD FTG 3/8 - 9/16	  $14.96 
TR477591	 ADP HYD TEE 9/16 - 9/16 - 9/16	  $38.85 
TR477592	 HOSE, ACCY 1A	  $92.32 
TR477593	 HOSE, ACCY 2A	  $92.32 
TR477594	 HOSE, ACCY 1	  $104.86 
TR477595	 HOSE, ACCY 2	  $103.23 
TR477596	 HOSE, POWER 1	  $127.85 
TR477597	 HOSE, POWER 2	  $134.35 
TR477598	 HOSE, POWER 3	  $133.73 
TR477599	 O-RING, VITON 1.78X8.74MM	  $1.44 
TR477601	 HHCS M10-1.5 X 30MM PL8.8	  $2.40 
TR477602	 HHCS M10-1.5 X 35MM PL8.8	  $1.44 
TR477603	 HHCS M10-1.5 X 45MM PL10.9	  $1.85 
TR477604	 HHCS M12-1.75 X 40MM PL10.9	  $4.07 
TR477605	 NUT JAM M10-1.5 PL	  $0.67 
TR477607	 NUT TOPLOCK M12-1.75 PL	  $2.33 
TR477608	 NUT TOPLOCK NYLON M16-2.0 PL	  $7.68 
TR477609	 WASHER, NORD LOCK M12	  $5.84 
TR477610	 NUT TOPLOCK NYLON M12-1.75 PL	  $2.56 

Alamo Price Pages 
TRAXX RF Repair and Replacement Parts 2/24/18

The Educational Services Commission of New Jersey 
NJ State Approved Co-op #65MCESCCPS

Grounds Equipment Bid #ESCNJ 18/19-25 

7 Bid Term: 2/20/19 - 2/19/21



SOME PARTS SHOWN MAY NOT BE AVAILABLE FOR SALE TO ALL DEALERS.  SEE DEALER AGREEMENT FOR DETAILS.
8

02242018

ALAMO INDUSTRIAL TRAXXRF ™ REPAIR & REPLACEMENT  PARTS PRICE LIST - F.O.B. POINT 
OF SHIPMENT. EFFECTIVE 2-24-18

PART #	 DESCRIPTION	 PRICE PART #	 DESCRIPTION	 PRICE

TR477611	 KIT, DOOR FLAP	  $124.52 
TR477612	 KIT, ROLLER W/BEARINGS	  $519.86 
TR477613	 KIT, ROLLER W/BRNGS, BRKTS	  $843.97 
TR477614	 SHEAVE, MOTOR SHAFT	  $30.57 
TR477615	 HOSE, DOOR CLOSE	  $70.68 
TR477616	 HOSE, DOOR OPEN	  $60.35 
TR477617	 HOSE, MOTOR 1	  $97.64 
TR477618	 HOSE, MOTOR 2	  $99.94 
TR477619	 HOSE, MOTOR 3	  $111.44 
TR477620	 ADP HYD FTG 3/4 - 13/16	  $49.58 
TR477621	 ADP HYD QD 1/2F VV	  $156.95 
TR477622	 ASY,CTRSHFT,HAMMER KNVS W/	  $3,046.53 
TR477623	 ASY,CTRSHFT,Y-FLAIL W/BEARINGS	  $2,855.24 
TR477624	 CONNECTOR, WIRED REMOTE	  $28.41 
TR477625	 SCREW M3X10	  $1.34 
TR477626	 FUSE/RELAY PANEL	  $1,324.47 
TR477627	 CONNECTOR, EV	  $6.38 
TR477628	 LED, YELLOW	  $1.90 
TR477629	 LED, RED	  $2.09 
TR477630	 ASY, FUSE/RELAY BOX, COMPLETE	  $6,102.45 
TR477631	 HYD CAP 1/2	  $21.92 
TR477632	 PARTS MANUAL SN00089-00322	  $39.19 
TR477636	 OIL, PANOLIN, 55GAL DRUM	  $9,095.68 
TR477637	 CRATE, SHIPPING, TRAXX RF	  $1,617.14 
TR477638	 TERMNL, MACHINE STOP, TOP	  $44.91 
TR477639	 TERMNL, MACHINE STOP, BOTTOM	  $44.91 
TR477641	 KIT, CLEANFIX REBUILD	  $737.27 
TR477643	 SET, TRACKS, CLEATED (QTY 2)	  $8,635.74 
TR477645	 WASHER, TRACK PRESSURE	  $6.17 
TR477646	 KIT, TENSION VALVE/WASHER	  $66.18 
TR477649	 TEMPLATE PAIR, DRILL PATTERN	  $0.11 
TR477650	 ASY, TRACK VALVE, COMPLETE	  $49.22 
TR477651	 REMOTE, WIRED, 12-PIN	  $463.24 
TR477652	 REMOTE, WIRED, 7-PIN	  $463.24 
TR477653	 KIT, TRACK KEEPER	  $507.17 
TR477654	 HHCS M10-1.50 X 30MM GR10.9	  $2.51 
TR477655	 WASHER, SER. BEL., 10MM	  $0.50 
TR477656	 WASHER, FLAT, PUMP BOLT	  $3.55 
TR477657	 KIT, TRACK PUMP BOLTS	  $79.00 
TR477658	 CSHS, M8X16, 8.8,CNTRUNK PLATE	  $0.79 
TR477659	 WASHER, M14	  $4.15 
TR477660	 PIVOT, REAR HITCH, TRAXX RF	  $59.13 
TR477661	 PLUG, REAR HITCH, TRAXX	  $5.54 
TR477662	 LOCKNUT, M16, 8G	  $2.56 
TR477663	 SCREW, M16X110 10.9	  $9.41 
TR477664	 BRKT, SIDE, HITCH MOUNT	  $330.86 
TR477665	 HITCH MOUNT, REAR, TRAXX RF	  $147.15 
TR477666	 BRKT, HITCH MNT, TRAXX RF	  $894.90 
TR477667	 KIT,GASKET,FLAIL HEAD MOTOR	  $402.27 
TR477668	 SEAL, OIL, VITON, GEAR PUMP	  $60.21 
TR477669	 O-RING, OIL, GEAR PUMP	  $8.20 
TR477672	 KIT,MANUAL,OPS/PARTS,SNOWBLWR	  $38.42 
TR477673	 MANUAL,OPS,SUPPLEMENT,SNOWBLWR	  $38.42 
TR477675	 SHAFT, SNOWBLOWER	  $3,163.92 
TR477676	 ROTOR, SNOW BLOWER	  $2,585.55 
TR477677	 OUTLET	  $2,671.26 
TR477678	 MOTOR, OUTLET	  $738.49 
TR477679	 FLAP, OUTLET	  $212.74 
TR477680	 CYLINDER, FLAP	  $284.85 
TR477681	 DRIVESHAFT	  $516.14 
TR477682	 GEARBOX	  $1,009.07 
TR477683	 MOTOR, MAIN	  $2,482.33 
TR477684	 CHAIN, DRIVE, SNOW BLOWER	  $85.16 
TR477685	 CHAIN, SIDE, SNOW BLOWER	  $106.39 
TR477686	 SAFETY BAR	  $334.37 
TR477687	 SKID	  $333.48 
TR477688	 SCRAPPER PLATE	  $282.14 

TR477689	 RUBBER FLAP	  $149.38 
TR477690	 HOSE 7	  $108.66 
TR477691	 HOSE 1	  $104.08 
TR477692	 HOSE 4	  $86.51 
TR477693	 PLATE, HITCH	  $998.09 
TR477694	 JACK STAND, SNOW BLOWER	  $52.63 
TR477695	 PIVOT, PINION	  $106.39 
TR477696	 CHASSIS, SNOW BLOWER	  $15,323.32 
TR477697	 LOCKNUT M14	  $2.43 
TR477698	 ADP HYD FTG 7/8-13/16	  $20.07 
TR477699	 ADP HYD FTG 1-1/16-1	  $27.68 
TR477700	 BRACKET, MOTOR SUPPORT	  $52.63 
TR477701	 LOCK, SPROCKET, MOTOR	  $34.09 
TR477702	 SPROCKET, MOTOR END	  $84.14 
TR477703	 MASTER LINK, DRIVE CHAIN	  $7.52 
TR477704	 SPROCKET, GEARBOX END	  $138.30 
TR477705	 LOCK, SPROCKET, GEARBOX	  $33.81 
TR477706	 WASHER M10	  $2.05 
TR477707	 BEARING, DRIVESHAFT	  $11.60 
TR477708	 SPROCKET, SIDE	  $332.29 
TR477709	 SPROCKET, TENSION	  $28.06 
TR477710	 BRACKET, BEARING	  $106.39 
TR477711	 SEAL, OIL	  $6.48 
TR477712	 KEEPER	  $3.49 
TR477713	 BEARING, SIDE	  $216.20 
TR477714	 SHIELD, LEFT SIDE	  $197.72 
TR477715	 GREASE FITTING M6X1	  $2.56 
TR477716	 HHCS M10-1.5 X 25MM PL	  $2.12 
TR477717	 WASHER, PINION	  $20.07 
TR477718	 HHCS M8-1.25 X 25MM PL	  $2.42 
TR477719	 HHCS M6-1.0 X 16MM PL	  $1.30 
TR477720	 PLUG	  $29.80 
TR477721	 CHAIN GUARD, UPPER	  $109.15 
TR477722	 CHAIN GUARD, LOWER	  $109.15 
TR477723	 SPROCKET, SHAFT	  $95.27 
TR477724	 PLUG	  $19.91 
TR477725	 LOCK, ROTOR	  $48.63 
TR477726	 BRACKET, SUPPORT, LH	  $55.87 
TR477727	 BRACKET, SUPPORT, RH	  $55.87 
TR477728	 STOP, RUBBER	  $19.51 
TR477729	 PIN	  $7.52 
TR477730	 CYLINDER HEAD SCREW	  $1.81 
TR477731	 HHCS M12-1.75 X 65 PL	  $1.81 
TR477732	 CLAMP, RUBBER FLAP	  $36.79 
TR477733	 CHAIN GUARD, INSIDE	  $115.64 
TR477734	 SHAFT GUARD, UPPER	  $110.51 
TR477735	 SHAFT GUARD, FIXED	  $138.74 
TR477736	 CHAIN GUARD, FRONT OUTER	  $292.29 
TR477737	 CHAIN GUARD, FRONT INNER	  $196.96 
TR477738	 COVER, OUTLET PINION	  $124.86 
TR477739	 WASHER, PINION	  $7.02 
TR477740	 PINION, OUTLET	  $115.67 
TR477741	 CYLINDER HEAD SCREW	  $1.12 
TR477742	 NUT, PERFORATED	  $2.87 
TR477743	 CLAMP, ROD	  $25.04 
TR477744	 CLEANING ROD, OUTLET	  $20.07 
TR477745	 BOLT	  $2.74 
TR477746	 CARB M10 X 25	  $10.78 
TR477747	 WASHER, MOTOR MOUNT	  $5.80 
TR477748	 NUT, PERFORATED	  $3.49 
TR477749	 BOLT	  $2.16 
TR477750	 VALVE, OUTLET MOTOR	  $350.43 
TR477751	 KEY, SHAFT	  $10.61 
TR477752	 OSCILLATING FLANGE	  $867.46 
TR477753	 HOSE 1	  $105.91 
TR477754	 HOSE 2	  $105.91 
TR477755	 HOSE 5	  $99.44 

Alamo Price Pages 
TRAXX RF Repair and Replacement Parts 2/24/18

The Educational Services Commission of New Jersey 
NJ State Approved Co-op #65MCESCCPS

Grounds Equipment Bid #ESCNJ 18/19-25 

8 Bid Term: 2/20/19 - 2/19/21



SOME PARTS SHOWN MAY NOT BE AVAILABLE FOR SALE TO ALL DEALERS.  SEE DEALER AGREEMENT FOR DETAILS.
9

02242018

ALAMO INDUSTRIAL TRAXXRF ™ REPAIR & REPLACEMENT  PARTS PRICE LIST - F.O.B. POINT 
OF SHIPMENT. EFFECTIVE 2-24-18

PART #	 DESCRIPTION	 PRICE PART #	 DESCRIPTION	 PRICE

TR477756	 HOSE 6	  $104.74 
TR477757	 GUARD, TOOTH, LH	  $337.63 
TR477758	 GUARD, TOOTH, RH	  $337.63 
TR477759	 THREADED INSERT	  $1.52 
TR477762	 KIT,DECAL/INSERTS,TRAXX HITCH	  $73.38 
TR477762M	 KIT,DECAL/INSERTS,TRAXX HITCH	  $35.64 
TR477763	 KEY, POWER, ROBO-UNIT	  $20.97 
TR477764	 PLATE, GUARD, MOTOR	  $68.30 
TR477765	 GUARD, MANUAL TENSIONER	  $89.42 
TR477766	 BLOCK, TRACK KEEPER	  $44.14 
TR477767	 SEAL KIT, TRACK MOTOR	  $1,150.66 
TR477768	 SEAL, FRONT SPROCKET	  $59.21 
TR477769	 SPROCKET, FRONT	  $644.29 
TR477770	 SEAL, ROLLER	  $71.11 
TR477773	 SPACER, TENSIONER	  $45.86 
TR477775	 TENSIONER BOLT	  $7.63 
TR477776	 TENSIONER NUT	  $6.51 
TR477777	 NUT, TENSIONER ARM	  $2.97 
TR477778	 KIT, HYDRAULIC TENSION	  $535.57 
TR477779	 FULL SET, SPIKE/PAD	  $2,564.66 
TR477780	 COTTER PIN	  $1.16 
TR477781	 KIT, AIR FILTER GUARD	  $332.48 
TR477782	 ISO BLOCK, AF GUARD	  $9.51 
TR477783	 GASKET, FUSE BOX	  $33.89 
TR477784	 COVER, FUSE BOX	  $154.12 
TR477785	 KIT, HOOD W/HARDWARE	  $1,694.72 
TR477786	 HOOD	  $981.14 
TR477787	 KIT, ROLL BAR	  $1,487.22 
TR477788	 MOUNT, RADIATOR, TOP	  $52.87 
TR477789	 BRACKET, RADIATOR SUPPORT	  $316.62 
TR477790	 LOCKNUT	  $1.26 
TR477791	 GUARD, EXHAUST/ALTERNATOR	  $186.81 
TR477792	 MUFFLER	  $630.45 
TR477793	 SCREW, ISO BLOCK	  $0.81 
TR477794	 SENSOR, WATER	  $110.44 
TR477795	 FLCS	  $5.46 
TR477796	 WASHER, ALUMINUM	  $1.26 
TR477797	 WATER PUMP	  $2,702.35 
TR477798	 FLANGE NUT	  $0.63 
TR477799	 FILLER CAP, ENGINE OIL	  $85.69 
TR477800	 WASHER, PUMP	  $8.43 
TR477801	 KEEPER, BEARING	  $1.45 
TR477802	 ASY, COMPRESSOR, FAN REVERSE	  $1,508.41 
TR477803	 SHCS M6-1.0 X 70MM	  $0.69 
TR477804	 COMPRESSOR, FAN REVERSE	  $1,314.65 
TR477805	 WASHER, KNURLED, M6	  $1.40 
TR477806	 FLANGE, FAN	  $99.97 
TR477807	 FAN, REVERSIBLE	  $5,776.58 
TR477808	 SCREW, FAN	  $8.75 
TR477809	 KIT, SPRING, FAN	  $97.55 
TR477810	 BLADE PAIR, FAN	  $648.77 
TR477811	 KIT, PIPE, FAN	  $592.70 
TR477812	 AIR FILTER LINE KIT	  $96.18 
TR477813	 SLEEVING, AIR LINE	  $6.58 
TR477814	 CLAMP, AIR LINE	  $3.21 
TR477815	 ELBOW	  $8.07 
TR477816	 CONNECTOR, AIR HOSE	  $4.18 
TR477817	 HOSE, INLET, AIR COMPRESSOR	  $10.96 
TR477818	 COVER, COMPRESSOR, REAR	  $191.46 
TR477819	 COVER, COMPRESSOR, FRONT	  $191.46 
TR477821	 NUT	  $0.92 
TR477822	 WASHER, O-RING	  $18.19 
TR477823	 O-RING	  $0.50 
TR477824	 STOPPER, O-RING	  $18.19 
TR477825	 LOCKWASHER SPRING M5	  $0.44 
TR477826	 SHCS M5 X 16	  $2.12 
TR477827	 FUSE PANEL ASSEMBLY	  $1,155.39 

TR477828	 ASY, FUSE/RELAY BOX	  $4,153.82 
TR477829	 KIT, FULL ELECTRICAL	  $3,934.91 
TR477830	 PROTECTION, BOX SIDE	  $13.08 
TR477831	 CONTROL UNIT	  $2,750.30 
TR477832	 DISPLAY, INDICATOR	  $868.44 
TR477833	 BOX, FUSE/RELAY	  $412.61 
TR477834	 RECEIVER UNIT	  $3,574.05 
TR477835	 HARNESS, CONTROL	  $1,387.36 
TR477836	 BRACKET, CAN RECEIVER	  $109.28 
TR477837	 RUBBER CLIP	  $7.59 
TR477838	 SPACER, CAN RECEIVER MT	  $7.47 
TR477839	 HARNESS, CHASSIS	  $1,579.37 
TR477840	 SWITCH	  $94.11 
TR477841	 ISO MOUNT, RECEIVER	  $8.43 
TR477842	 SHCS M4 X 12	  $0.33 
TR477843	 HEX NUT M4	  $0.24 
TR477844	 BRACKET, DISPLAY	  $76.73 
TR477845	 MAT, BOTTOM, FUSE BOX	  $84.34 
TR477846	 PROTECTION, BOX TOP	  $27.74 
TR477847	 HARNESS, REMOTE CONTROL	  $318.72 
TR477848	 CONNECTOR	  $18.75 
TR477849	 CONNECTOR	  $19.50 
TR477850	 CONNECTOR	  $5.70 
TR477851	 CONNECTOR	  $18.75 
TR477852	 CONNECTOR	  $22.03 
TR477853	 CONNECTOR	  $19.91 
TR477854	 CONNECTOR	  $18.94 
TR477855	 CONNECTOR	  $8.16 
TR477856	 CONNECTOR	  $2.12 
TR477857	 BOOT, RUBBER	  $3.93 
TR477858	 CONNECTOR	  $7.19 
TR477859	 CONNECTOR	  $35.12 
TR477860	 CONNECTOR	  $21.44 
TR477861	 CONNECTOR	  $12.38 
TR477862	 END, RUBBER	  $2.29 
TR477863	 SLIDE, CONNECTOR	  $6.88 
TR477864	 CONNECTOR	  $32.77 
TR477865	 CONNECTOR	  $16.35 
TR477866	 CONNECTOR	  $2.10 
TR477867	 COVER, SWITCH	  $51.67 
TR477868	 BASE, KEY	  $194.93 
TR477869	 KEY, COMMUNICATION	  $465.84 
TR477870	 JOYSTICK, PROPORTIONAL	  $1,830.63 
TR477871	 BASE, REMOTE	  $472.11 
TR477872	 TOGGLE SWITCH	  $95.85 
TR477873	 TOGGLE SWITCH	  $95.85 
TR477874	 TOGGLE SWITCH	  $95.85 
TR477875	 TOGGLE SWITCH	  $95.85 
TR477876	 TOGGLE SWITCH	  $95.85 
TR477877	 TOP, REMOTE	  $453.90 
TR477878	 FRAME, TOP, REMOTE	  $405.68 
TR477879	 CHARGER, REMOTE BATTERY, AC	  $548.44 
TR477880	 KIT, REMOTE CONTROL	  $12,057.99 
TR477881	 BELT, SHOULDER	  $192.42 
TR477882	 CONNECTOR	  $59.58 
TR477883	 PLUG	  $7.34 
TR477884	 NUT, PERFORATED	  $3.97 
TR477885	 KIT, SEAL, LIFT CYLINDER	  $149.77 
TR477886	 PIN	  $112.64 
TR477887	 BLOCK, SLIDE	  $31.63 
TR477888	 FRAME, BLADE	  $2,060.81 
TR477889	 RUBBER PAD, BLADE	  $404.41 
TR477890	 LOWER STRIP, BLADE	  $507.87 
TR477891	 MAIN FRAME, SNOW BLADE	  $1,433.71 
TR477892	 HITCH FRAME, SNOW BLADE	  $876.55 
TR477893	 CASTER WHEEL	  $286.51 
TR477894	 PIN, CASTER WHEEL	  $64.09 

Alamo Price Pages 
TRAXX RF Repair and Replacement Parts 2/24/18

The Educational Services Commission of New Jersey 
NJ State Approved Co-op #65MCESCCPS

Grounds Equipment Bid #ESCNJ 18/19-25 

9 Bid Term: 2/20/19 - 2/19/21



SOME PARTS SHOWN MAY NOT BE AVAILABLE FOR SALE TO ALL DEALERS.  SEE DEALER AGREEMENT FOR DETAILS.
10

02242018

ALAMO INDUSTRIAL TRAXXRF ™ REPAIR & REPLACEMENT  PARTS PRICE LIST - F.O.B. POINT 
OF SHIPMENT. EFFECTIVE 2-24-18

PART #	 DESCRIPTION	 PRICE PART #	 DESCRIPTION	 PRICE

TR477895	 PLATE, STOP	  $26.32 
TR477896	 SPACER, CASTER WHEEL	  $5.83 
TR477897	 PROTECTOR BRACKET, BLADE	  $136.35 
TR477898	 HEX HEAD SCREW	  $10.85 
TR477899	 HEX HEAD SCREW	  $12.73 
TR477900	 COUNTERSUNK SCREW	  $1.26 
TR477901	 COUNTERSUNK SCREW	  $1.33 
TR477902	 CARB M8 X 25	  $1.09 
TR477903	 NUT	  $1.31 
TR477904	 PIN, LATCH	  $2.76 
TR477905	 EYE BOLT	  $14.33 
TR477906	 BEARING, PIVOT	  $9.88 
TR477907	 CONTROL VALVE	  $296.88 
TR477908	 HOSE 1	  $113.99 
TR477909	 HOSE 2	  $113.99 
TR477910	 HOSE 3	  $139.80 
TR477911	 HOSE 4	  $139.80 
TR477912	 PLUG, CYLINDER	  $15.50 
TR477913	 CYLINDER, ANGLE	  $525.18 
TR477914	 CYLINDER, TILT	  $710.44 
TR477915	 PLATE	  $33.78 
TR477916	 RIVET, ALUMINUM	  $0.16 
TR477917	 FRAME, BUCKET	  $4,367.64 
TR477918	 BUCKET	  $5,901.05 
TR477919	 PIN	  $153.79 
TR477920	 BIN, BUCKET	  $25.80 
TR477921	 HHCS M12-1.75 X 35MM PL10.9	  $4.10 
TR477922	 ROLL PIN 6MM X 40MM	  $1.16 
TR477923	 BUSHING	  $14.18 
TR477924	 KIT, HOSE, BUCKET	  $504.22 
TR477925	 TEE, 9/16	  $30.45 
TR477926	 BOLT, BANJO	  $9.13 
TR477927P	 PARTS MANUAL, SN>00323	  $37.67 
TR477927S	 MANUAL,SERVICE,TRAXX RF	  $37.67 
TR477930	 KIT, DECALS, BUCKET	  $108.92 
TR477931	 KIT, DECALS, SNOW BLADE	  $105.07 
TR477936	 PLUG, RADIATOR	  $8.96 
TR477937	 SEAL KIT, OUTLET MOTOR, SBWR	  $132.85 
TR477938	 SEAL KIT, FLAP CYLINDER, SBWR	  $89.71 
TR477939	 SEAL KIT, DRIVE MOTOR, SBWR	  $283.63 
TR477941	 KIT, HEAD DOOR RETROFIT	  $958.55 
TR477942	 FLAP, FRONT, RUBBER	  $172.49 
TR477943	 SPACER, CYLINDER	  $56.64 
TR477944	 EXTENSION, DOOR, HEAD	  $95.29 
TR477946	 DOOR	  $693.87 
TR477947	 WASHER	  $0.92 
TR477948	 COUNTERSUNK HEAD SCREW	  $1.21 
TR477952	 FOOT GUARD	  $75.35 
TR477953	 PULLEY	  $139.42 
TR477955	 ASY, Y-FLAIL, SINGLE	  $29.72 
TR477956	 BLADE, Y FLAIL	  $8.00 
TR477957	 KIT, HAMMER FLAIL, SINGLE	  $30.85 
TR477958	 BOLT, BLADE, HAMMER	  $3.13 
TR477960	 SEAL KIT, DOOR CYLINDER	  $159.68 
TR477961	 SPACER, WATER BULB	  $15.61 
TR477962	 SENSOR, WATER	  $79.22 
TR477963	 REVERSIBLE FAN	  $5,197.35 
TR477964	 BLADE, REVERSIBLE FAN	  $1,077.92 
TR477965	 HYD ADAPTER	  $44.63 
TR477966	 HOSE, REVERSIBLE FAN	  $159.00 
TR477967	 SPEED-BRAKE-FAN VALVE	  $743.70 
TR477968	 CYLINDER, TOOL BAR LIFT	  $566.96 
TR477969	 SEAL KIT, TOOL BAR CYLINDER	  $170.35 
TR477970	 HOSE N3	  $177.18 
TR477971	 HOSE N4	  $143.99 
TR477972	 HOSE N1	  $179.45 
TR477973	 HOSE N2 - 1/4” - 494-4 ST	  $134.90 
TR477974	 HOSE N5 - 1/4” 492-4 ST	  $174.45 

TR477975	 HOSE N6 - 1/4” 492-4 ST	  $277.57 
TR477976	 HOLLOW SCREW “T” 1/4” L=28 WIT	  $7.75 
TR477977	 TCEI SCREW M6 X 35_10.9	  $1.16 
TR477978	 SEAL KIT	  $204.42 
TR477979	 MOUNT, RADIATOR, TOP	  $40.72 
TR477980	 BRACKET, RADIATOR SUPPORT	  $243.76 
TR477981	 ASY, RADIATOR	  $2,600.51 
TR477982	 GUARD, FAN, LEFT SIDE	  $113.16 
TR477983	 GUARD, FAN, TOP	  $145.12 
TR477984	 GUARD, FAN, RIGHT SIDE	  $113.13 
TR477985	 BULB, WATER	  $129.89 
TR477986	 RETAINING RING	  $5.34 
TR477987	 REMOTE, CANBUS	  $7,547.13 
TR477988	 FIRE EXTINGUISHER, 2.5 LB	  $142.22 
TR477989	 SOLENOID, PUMP CONTROL	  $382.19 
TR477990	 KIT, FIRE EXTIGUISHER	  $227.56 
TR477992	 SKID, RH, FORESTRY HEAD	  $127.35 
TR477993	 SKID, LH, FORESTRY HEAD	  $127.35 
TR477994	 BELT, DRIVE, FORESTRY HEAD	  $305.12 
TR477995	 OIL SEAL, FORESTRY HEAD	  $35.84 
TR477996	 BUSHING, FORESTRY HEAD	  $21.66 
TR477997	 SNAP RING, FORESTRY HEAD	  $4.48 
TR477998	 OIL SEAL, DRIVE END	  $45.44 
TR477999	 SNAP RING, DRIVE END	  $2.03 
TR478002	 KIT, FIXED TOOTH/NUT	  $83.79 
TR478043	 PIN, FORESTRY HEAD	  $87.87 
TR478058	 PIN, CYLINDER END	  $171.63 
TR478092	 SOLENOID, SPEED/BRAKE	  $67.89 
TR478093	 SOLENOID, VALVE BLOCK/INLET	  $83.37 
TR478094	 SOLENOID, SECTION	  $148.16 
TR478103	 CONNECTOR, RADIO CAPACITOR	  $86.36 
TR478105	 KIT, SPARK ARRESTOR	  $1,230.45 

Alamo Price Pages 
TRAXX RF Repair and Replacement Parts 2/24/18

The Educational Services Commission of New Jersey 
NJ State Approved Co-op #65MCESCCPS

Grounds Equipment Bid #ESCNJ 18/19-25 

10 Bid Term: 2/20/19 - 2/19/21



R02242018
REPAIR & REPLACEMENT PARTS Pub 02-18

Permission should be obtained from Alamo Group (TX) Inc. prior to reproducing and distributing the 
contents of this price book..

Sales & Marketing
800-882-5762 
830-379-0864 fax
support@alamo-industrial.com

Warranty Registration/Claims

Return Authorizations

Online Part Orders

http://www.alamoparts.com

Technical Information
http://www.alamo-industrial.com/TRAXX
800-356-6286 
800-322-5041 fax

www.alamo-industrial.com

A Member of Alamo Group1502 East Walnut St, Seguin, TX 78155

Alamo Price Pages 
TRAXX RF Repair and Replacement Parts 2/24/18

The Educational Services Commission of New Jersey 
NJ State Approved Co-op #65MCESCCPS

Grounds Equipment Bid #ESCNJ 18/19-25 

11 Bid Term: 2/20/19 - 2/19/21




